2 P 5 g Fi = o A ) iy " ; ;
. i £ - B - £ ot b s o

B i B IR = 48 41

DIRECT-DRIVE COMPUTERIED
LOCKSTITCH SEWING MACHINE

B HD
AR EA 35
OPERATION MANUAL
PARTS BOOK



= % F M

PARTS BOOK

kIR, EERFS, 5.
Please confirm the relative applications Ref. No,part No.
when buying the parts.



1.H15% - SpEEBH
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

-18—



1.8L5% - Sh3e B4

s # 5 2 7 Description R Gl
Ref. NO. Part NO. Qty | Note

1 102.01-01-P mtr - Face plate 1
3 102.01-02-P g% Face plate agsket "1
3 02-608440421-1 By AR SR T Screw 1/8x44 L=4 1
4 102.01-04 THBR B o A SR Arm oil shifld asm, 1
5 102.01-05 PEEETHRILE  |Rubber plug 3
6 102.01-06 A AR L2 Rubber plug 1
q 102.01-07 T+ Thread guide rod 1
8 02-412280923-1 TS E AR RET Screw 3/16x28 L=9 7
9 102.01-09 FEIA Cord holder 1
10 102.01-10 JEER Side plate 1
11 102.01-11 Ja E Gasket 1
12 102.01-12 HERIEM A Face plate 1
13 102.01-13 R Safety label 1
14 02-412281423-1 JEEHRET Screw 3/16x28 L=14 3
15 102.01-15-pP s Machine cover 1
16 102.01-16 ERNAY RS TLE Rubber plug 1
17 02-512281821-1 BISERE FEBEET | Screw 3/16x28 =18 1
18 102.01-18 FISER (& Reverse feed lever stopper 1
19 102.01-19 THELE Rubber plug 1
20 102.01-20 LR LE Magnet cord rubber 1
21 101.01-21 VA2 Je LR 2R 40 14 Thread tension asm. 1
#) 101.01-22 WL I LkigsT Thread tension post 1
23 101.01-23 WL LR Thread tension guide 1
24 101.01-24 357 Thread tension disk 2
25 101.01-25 O 3553 Thread tension spring 1
26 101.01-26 e 2R 98 £} Thread tension nut 1
27 02-412280623-1 NIELRIBEHMEREET  |Screw 3/16x28 L=6 1
28 102.01-28 £2 %57 48 T ok Thread take-up lever cover 1
29 02-412280623-1 A1 ) Screw 3/16x28 L=6 1
30 102.01-30 REH Arm thread guide Right :
31 02-611400621-1 LRANRET Screw 11/64x40 L=6 1
32 101.01-32 Je LRI Thread tension asm. 1
33 101.01-33 Je Lk ui £ Tension nut 1
34 101.01-34 e 25 sh ik Rotating stopper 1
35 101.01-5 TRE Tension spring 1
36 101.01-36 J BN Thread tension disk presser 1
37 101.01-37 Je AR Thread tension disk 2
38 101.01-38 Je B BET Tension post 1
39 101.01-39 Pk E Take-up spring 1
40 101.01-40 HhEFHTE Tension post socket 1
41 02-909400421-1 REHBETEBBET | Screw 9/64x40 L=5.5 1
42 02-815280711-1 Je L 2RRET Screw 15/64x28 1.=7 1
43 101.01-43 ALRET Tension releasing 1
44 101.01-44 il Throat plate 1
45 02-211400621-1 FHHRERET Screw 11/64x40 L=6 1
46 02-211400623-1 LT Screw 11/64x40 L=6 1

-19-




- IR ER
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

1.415%

—20-



185 - ShESE

IE=2 # = # # Descringi ¥ B | & iF
i escription
Ref. NO. Part NO. Qty Note
47 101.01-47 EZ8 Arm thread guide Left 1
48 02-611400621-1 R ENRET Screw 11/64x40 L=6 # 1
49 101.01-49 A8 IR L Ribber plug 5,
50 02-412280923-1 EARYRET Screw 3/16x28 L=9 3
51 101.01-51 i aa ey Slide plate asm. 1
52 101.01-52 e Slide plate 1
53 101.01-53 R Bed slide spring 1
54 02-606560221-3 A AT Screw 3/32x56 L=2.2 2
55 102.01-55 JEEA A Bed screw stud 4
56 101.01-61 Jeiha Ruler stopper 1
57 02-911400611-1 RN ASARET Screw 11/64x40 L=6 ).
58 101.01-63 SRR IET Pole p)
59 |102.01-64-P BSM Model plate 1
60 102.09-32 TR A M Bobbin base 1
61 102.09-33 LRLRIRURET Screw 3
62 102.09-34 Zipa| Knife 1
63 102.09-35 LRERFREIL TIWRET | Knife screw 2
64 102.09-36 e LR AR LH 1 Thread tension asm. 1
65 102.09-36-01 Je LR ) Tension nut 1
66 102.09-36-02 S RET Tension post 1
67 102.09-36-03 Fe L Tension spring 1
68 102.09-36-04 Je LR Thread tension disk presser 2
69 102.09-36-05 &M Thread tension guide 1
70 102.09-36-06 SR (F) Tension nut I
71, 102.11-34 HHLER Motor cover 1
72 102.11-35 B L 52 0 AT screw 3
73 102.11-36 - R % Protects the switch 1

21—




B

2. -8 - PRk

MAIN SHAFT&THREAD-UP LEVER COMPONENTS




2. b5 - BREREBIF

5 i i & i Description R | E®E
Ref. NO. Part NO. Qty Note
1 02-815281151-1 PR IEAT SHURET Screw 15/64x28 L=10.5 1
2 101.02-02 PR IEFT 5 Thread take-up crank shaft 1
3 101.02-03 i 4 el R PR ) £ Roller felt 1
4 101.02-04 PR EFT Thread take-up lever 1
5 101.02-05 PRREFT B Thread take-up lever asm. 1
6 101.02-06 PSR Needle bearing 2
7 101.02-07 Bk 2% i AR R4 Needle bar crank 1
8 101.02-08 A ERT Needle bar crank rod 1
9 101.02-09 Bk B A2 ERRET Left screw 9/64x40 L=4.8 1
10 {102.02-10 v thiRdL e Counter weight asm. 1
11 02-818281651-1 BHAT dhiv & DS 4R T Screw 9/32x28 L=16 1
12 |02-816400611-1 PRk A I 8RET Screw 1/4x40 L=6 0
13 |101.02-13 RN IRETORI Rubber ring 1
14 |02-418281651-1 T AT (T Screw 9/32x28 L=15.5 1
15 [102.02-15 g agiili Counter weight 1
16 101.02-16 EEHR O A Feed drive eccentric cam asm, 1
17 02-516401111-1 R R IR ET Screw 1/4x40 L=11 2
18 [101.02-18 EEHR L Feed drive eccentric cam 1
19 |02-409400623-1 EEHR O EMIEET | Screw 9/64x40 L=6 2
20 [102.02-20 HhK Needle bearing 1
21 102.02-21 at:iF e 0l seal 1
22 |101.02-22 R ET S Snap ring 1
23 102.02-23 T A Thrust collar asm. 1
24 |02-816400611-1 R ET Screw 1/4x40 L=6 2
25 101.02-25 RETRE Main shaft front bushing asm. 1
26 {101.02-26 B I E R 0Oil adjusting collar 1
27 |102.02-27 FayhEE Bushing,intermediate 1
28 [101.02-28 HL 2% Cable band i
29 |101.02-29 BEE Rubber 1
30 |101.02-30 PREREATHEER Thread take-up crank shaft felt i
31 02-815281051-1 FERURET Screw 15/64x28 L=10 1
32 |102.02-34 Fi Hand wheel 1
33 102.02-38 st Main shaft 1
34 |101.02-40 A R Oil amount adjusting pin 1
35 |101.02-41 FEh BT 4508 | Rubber ring 1
36 [101.02-42 P RHR ORISR Thrust collar 1
37 |102.02-43 bR R RET Screw 1
38 |102.02-44 RS (A) Connect block A 1
39 |102.02-45 e ipry Jidicl] Connect rubber A ]
40 |102.02-46 RN ESIRET Screw 3
41 |102.02-47 AR Needle bearing plate 1
42 102.02-48 EE (B) Connect block B 1
43 [102.02-49 E2S (B) BEEET | Screw 3
44 102.11-36 EIKE LAY Motor asm. 1
45 |102.11-37 L R ET Screw 4
46 |102.11-38 B IR TH Washer 4

23—




RG-S

3.3TH - BHh - T

NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

e e e e - —————

|

20—

-
i
|

[ ———— e

—24-



3.6H4F - B4 - THEH

FY # 5 % % pesaipion ¥ B|& &
Ref. NO. Part NO. Qty Note
1 102.03-01 T EALE - Cap 1
2 102.03-02 HiTrEE Needle bar bushing upper i
3 102.03-03 £ Needle bar 1
4 102.03-04 AR E g ki Needle rod holder asm. 1
5 |02-509400821-1 | FHFFERAERET Screw 9/64x40 L=7.5 3
6 102.03-06 AR R R Slide block 1
7 102.03-07 BT ELS Needle bar thread guide 1
8 102.03-08 HATE Needle bar bushing,lower 1
9 02-508440521-1 PUEHIRET Screw 1/8x44 L=4.8 1
10 [102.03-10 P4 Needle bar thread guide 1
11 101.03-11 LB Needle DBX1 #14 1
12 [101.03-12 A d it Gear&pinion asm. 1
13 101.03-13 i as Gear&pinion asm.,upper 1
14 [101.03-14 s A Gear asm. 1
15  |02-816400811-1 i FEIRET Screw 1/4x40 L=8 2
16 |101.03-16 g i i a i Pinion asm. 1
17 |02-816400811-1 At IRET Screw 1/4x40 L=8 2
18 101.03-18 Tl Gear&pinion asm.,lower 1
19 |101.03-19 3 e L Gear asm. 1
20 |02-816400811-1 A FEERET Screw 1/4x40 L=8 5
21 101.03-21 T AT Pinion asm. 1
22 |02-816400811-1 AR URET Screw 1/4x40 L=8 7
23 |102.03-23 Lo Upright shaft 1
24 |101.03-24 AR Hook asm. 1
25 [102.03-25 B ERE Upright shaft bushing,upper |
26 |102.03-26 EHTHE Upright shaft bushing,lower 1
27 (102.03-27 THEME Bushing rear 1
28 |02-812280711-1 uzigh 3R RET Screw 3/16x28 L=7 1
20 1102.03-29 T B A Thrust collar asm. 1
30 [02-511400511-1 T E R Screw 11/64x40 L=5 7]
31 102.03-31 THl Lower shaft |
32 |101.03-32 T L Bobbin case holder 1
33 [02-511401021-1 | HEARRE L EWIRET Screw 11/64x40 L=9.5 1
34 |02-812280711-1 kRS 3] Screw 3/16x28 L=7 1
35 102.03-35 T HIRTE Lower shaft front metal 1
36 [101.03-36 T ik AL Thrust collar asm 1
37 |02-811400411-1 T i i AR ET Screw 11/64x40 L=3.5 2
38 101.03-38 T PR A A 01l seal screw asm. 1
39 |101.03-39 T &l R it Oil wick - 1
40 101.03-40 T bR R ET Qil seal screw 1
41 101.03-41 Bl Bobbin 1
42 101.03-42 e Bobbin case 1
43 [101.03-43 i g g i e Hook bobbin case asm. 1
44 1101.03-44 HHE Oil shield 1
45  |02-612281311-1 THEEIRET Screw 3/16x28 L=13 1
46 |101.03-46 AT B R B Slide block base 1

—25—




4. EFF B

HAND LIFTER COMPONENTS

if

AN
WD) b



4. [EFF R4

FS # K 2 g 'Description R |\&E
Ref. NO. Part NO. Qty Note
i 101.04-01 FE R T Hand lifter 1
2 02-509401023-1 | FERYIR F984T Screw 9/64x40 L=10 i
3 101.04-03 FE R F- OB Rubber ring 1
4 102.04-04 FE R - 0 40 TR Hand lifter cam asm. 1
5 102.04-05 EHHE Presser bar bushing lower 1
6 02-409400821-1 | & EHIRET Screw 9/64x40 L=8 1
7 102.04-07 AL PR L0 E Link shaft 2
8 101.04-08 WS TT O P4 E-ring 5 3
9 101.04-09 145 PR BRI A Presser foot asm. 1
10 102.04-10 TRELER Wire holder bracket,lower 1
11 102.04-11 e HEMRIATIRET Hinge screw 1
12 102.04-12 JEATFF S YR ET Hinge screw 1
13 102.04-13 FRIERITTATF Knee lifter connecting rod 1
14 102.04-14 i R S FLAE Lifting lever link 1
15 |02-411400521-1 T AR [ 48 ET Screw 11/64x40 L=5 1
16 |02-411400521-1 b AR K [ 8T Screw 11/64x40 L=5 1
17 |02-515281521-1 THEMARHG EBEET | Screw 15/64x28 L=14.5 1
18 102.04-18 I LRTE Wire holder 2
19 |02-412280623-1 | F/EARAHERBEET | Screw 3/16x28 L=6 1
20 102.04-20 TR Wire holder bracket,upper 1
21 04-612320400-1 I 2R EH BE VA 1T 8B £ Nut 3/16x32 2
22 101.04-22 WA B TF L 5 R E-ring 5 )
23 101.04-23 PALRTHAR B O % Tension release return spring 1
24 102.04-24 PALRRH TR 5 Thread release pin spring 1
25 102.04-25 WE LR Wire cable holder 1
26 102.04-26 PARAHET Tension release supporting pin 1
27 |02-412280623-1 A PSR K [ R ET Screw 3/16x28 L=6 1
28 102.04-28 A LR T AR Thread tension release wire 1
29 102.04-29 PR TR AR SR S0 5 Tension release shaft I
30 102.04-30 A W8 £ Presser adjusting screw nut 1
31 102.04-31 A PR ET Presser spring regulator 1
32 102.04-32 PAES Presser adjusting spring 1
33 102.04-33 EAS% Presser bar guide bracket 1
34 101.04-35 FEM Presser bar 1
35 102.04-36 LR T Presser bar thread guide 1
36 02-816400811-1 JEAT S ZL2ET Screw 1/4x40 L=8 1
37 |02-509400821-1 SRR T RET Screw 9/64x40 L=8 2
38 102.04-39 RIAT AR 44 Knee lifting cross rod asm 1
39 102.04-40 11 E I RT AL AR SR A Hand lifter link 1
40 |102.04-41 RAT O35 E-ring 5 1
41 102.04-42 JE BRI B Al Lifting lever 1
42 102.04-43 FHEMEE OB | E-ring 5 1
43 102.04-44 EEERIAT Knee lifting cross rod 1
44 102.04-45 RAESH Presser guide bar 1

07—




5.5 B &4

FEED MECHANISM COMPONENTS

-28-



53X & ¥

s i 5 A F7 8 Description % B &k
Ref. NO. Part NO. g Qty Note

1 102.05-01 Bl ELET Feed adjust rod 1
2 102.05-02 B EHE Feed regulator pin 1
3 02-509400621-1 HEFTHIRET Screw 9/64x40 L=6 2
4 101.05-04 ERHA & Feed regulator 1
5 101.05-05 AN RME Feed regulator bushing 1
6 02-312280721-1 ERHEAT SV E B 9RET | Screw 3/16x28 L=7 1
7 102.05-07 EEHA TR Feed regulator screw 1
8 102.05-08 PR R Spring 1
9 102.05-09 SR Feed adjust pin ]
10 |102.05-10 g ¥yl Feed dial 1
11 |02-512281821-1 L B e EH BT Screw 3/16x28 L=18 1
12 102.05-12 WELEM Rocker shaft connecting rod 1
13 |102.05-13 ERLERE Walking foot long pin 1
14 |02-809400424-1 LR EFFIRET Screw 9/64x40 L=4 1
15 102.05-15 B ER Connecting rod 1
16 [102.05-16 EEHA T ERORE Rubber ring 1
17 102.05-17 EaiREEAE Feed reverse spring 1
18 |101.05-18 R A e E E-ring 5 1
19 |102.05-19 3132k h 2 1 Feed reverse arm asm. 1
20 [102.05-20 6K SR ET Screw 1
2§ 101.05-21 8l ek AR E-ring 5 1
22 |102.05-22 IBES SR ITA s Spring 1
23 |102.05-23 EiEh R Walking foot short pin 2
24 |102.05-24 ERHC s R Connecting link long pin 2
25 |102.05-25 G E AR Connecting link short pin 2
26 102.05-26 EEHE SR A Feed adjust link asm. 1
27 [102.05-27 SRR LG | Adjusting link fulcrum shaft ]
28 |02-815280711-1 | e HIURES Screw 15/64x28 L=7 2
29 102-809400424-1 BEFFEEIRET Screw 9/64x40 L=4 2
30 |102.05-30 TR Feed bar shaft |
31 |102.05-31 e Rk R e Retaining ring 1
32 |101.05-32 EFF Fedd dog I 1
33 |02-608440621-1 LR e Screw 1/8x44 L=6 2
34 |102.05-34 FAEEAE Feed bar asm. 1
35 1101.05-35 R Eh AR B AR Adjusting link spring guide 1
36 |02-411400523-1 B R R Screw 11/64x40 L=5 )
37 102.05-37 P 5 E AR Feed spring hood 1
38 |102.05-38 e Feed rocker shaft 1
39 [102.05-39 A Walking foot middle pin 1
40 |02-509400621-1 4 AR ST Screw 9/64x40 L=6 1
41  |04-618280400-1 aFEF LI Nut 9/32x28 1
42 101.05-42 PER R Feed rocker shaft crank asm. 1
43 |02-412281621-1 ERHHR R RS Screw 3/16x28 L=15.5 1
44 [102.05-44 1 oF FE AR AL Lifting rocker asm. 1
45 |02-412281421-1 16 oF 5 B AR R ST Screw 3/16x28 1.=14 1
46 1102.05-46 16 SF T LR ET Hinge screw 1

—20-




5.35 Bl &R 44

FEED MECHANISM COMPONENTS

-30-



5.3k 1 2R &

P45 F = % o Descrinti % B | &
7y escrlptlon
Ref. NO. Part NO. 7 Qty Note
47 {102.05-47 IR Feed driving shaft 1
48 102.05-48 fEFmisEa Thrust collar asm. 1
49 |02-816400611-1 R B RET Screw 1/4x40 L=6 1
50 {102.05-49 R AT E Feed rocker shaft bushing a
51 02-411400721-1 TFOAHYRET Screw 11/64x40 L=7 g
52 |102.05-50 h i HEE Retaining ring 1
53 [102.05-51 TFHR A A Feed bar crank asm. 1
54 |02-412281421-1 IF SR PEREET Screw 3/16x28 L=14 1
55 |102.05-52 18 7F X iR A Driving shaft crank asm. 1
56 [02-511401121-1 {6 F i HRERET Screw 11/64x40 L=10.5 1
57 102.05-39 BlLERIRFAN Reverse feed control lever asm. 1
58 1102.05-61 R HNE Thrust collar asm. 1
59 |02-816400611-1 I A ERET Screw 1/4x40 L=6 2
60  [102.05-63 {55 ¥ 5RO RY Rubber ring 1
61 102.05-64 3%} 4 Feed reverse shaft 1
62 |102.05-65 RS SRS Feed lever metal 1
63 |02-816400911-1 5 R R T 95T Screw 1/4x40 L=8.5 1
64  |02-816401041-1 BRERHRFENEET | Screw 1/4x40 L=10 1
65 102.05-68 32 RS Reverse feed control lever 1

-31-




6.8 B 1 & 5B 14
THREAD TRIMMER COMPONENTS

BB



6.8 & M4

S ) = %4 K Description 5 B\&E
Ref. NO. | Part NO. 7 Qty Note

1 101.13-02 ¥EETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 101.13-10 Fop ERR T BV Washer 2
3 101.13-07 IR EAR A Partiality shank asm. 1
4 101.13-08 T Eh 1 8BET Screw 2
5 101.13-03 & T] Motorial knife 1
6 101.13-04 $2AF SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 BLR T8 Knife bracket 1
8 02-206560321-1 | & JIA1T4RET Screw 1
9 101.13-12 ET] Secant knife 1
10 101.13-05 Eiak 0l Protect needle patch 1
11 101.13-06 PEET SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 |02-611401021-1 | BE#A Thread shear rock arm 1
13 101.06-13 IR = d AR R B ER Positioning block 1
14 |101.06-14 S Spring 1
15 101.06-15 $24T SM3/16"x32 L=14 Screw SM3/16x32 L=14 5
16 |02-409400523-1 | MIZRBHE Thread shear cam rock arm assy 1
17 101.06-17 84T SM11/64"x40 Screw SM11/64x40 1
18 101.06-18 oKzl gk 4 T B Short bush 1
19 101.06-19 BEET SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 |02-916400611-1 | EnFETAE Pole 2
21 101.06-21 (e Thread shear cam 1
22 |02-811400511-1 | R BALIE Bale band 1
23 101.06-23 12T SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 101.06-24 HEAFU2ET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 101.06-25 M Knife shaft connecting rod 1
26 |101.06-26 Y4 ¢4 5 B A Rl Thread shear rock arm shaft 1
27 |101.06-7 H 8% U 2 Spring cover i
28 |02-611400621-1 | % Spring 1
29 101.06-29 By 2R IR Zh 2 A Thread shear rock arm shaft 1
30 101.06-30 #2ET SM11/64"x40 Screw SM11/64x40 1
31 101.06-31 B ' Rool shaft assy 1
32 101.06-32 [ 35 Nut 1
33 |101.06-33 il Thread shear shaft 1
34 |101.06-347 ik Retaining ring 1
35 [101.06-35 HL B R Magnetic plug cushion mat 1
36 [101.06-36 1 2% R AR IO 4 Magnetic plug pin 1
37 101.06-37 B2 £ SM1/4"x40 Nut SM1/4x40 1
38 101.06-38 HE Washer 1
39 [101.06-39 MR LB Screw 1
40  |101.06-40 P £ M4 Nut M4 2
41 101.06-41 YI2RRE R SR Magnetic plug cushion mat 1
42 [02-409400623-1 | BAZRPE Thread loose seat 1
43 |101.06-43 L Spring 1
44 101.06-44 BEET SM1/4"x28 L=13 Screw SM1/4x28 L=13 1
45 [101.06-45 By 2% i R A A Magnetic plug 1
46 |101.06-46 $BET SM15/64"x28 L=14.5 | Screw SM15/64x28 L=14.5 1
47 |02-415280923-1 | HEARHEIE AR Electrical plug breacker washer 1
48 |101.06-48 THbE Bushing,lower shaft 1
49  |101.06-49 H#1[84.5x8x0.5 Washer 4.5x8x0.5 2

.33




7.8 3 B4
AUTOMATIC REVERSE FEED COMPONENTS

8.3 & BN
WIPER COMPONENTS




ﬂ
IIII'

ﬂﬁ%%ﬁ

= LA
Kffl 1 Fuari \\llj?‘ ‘z ﬁ: Descrivtion ﬁl I'I\‘;E \ %(\%
N<f. MO. Darte MO, - Qe ot
1 101.07-01 B sh{f|ag FF LA iF Reverse feed switch asm. 1
g 101.07-02 AR E-ring 5 2
3 101.07-03 H ah Bl 4EHst Reverse feed connecting shaft 1
4 101.07-04 R E E-ring 9 1
5 101.07-05 151 4% i A 2 1 Connecting arm asm. 1
6 101.07-06 R 4% Hh e B E-ring 4 1
7 101.07-07 Blag g EAT Reverse feed connecting link 1
8 101.07-08 ST AR E-ring 20 1 1
9 101.07-09 #h Washer 16x24x2.6 1
10 101.07-10 B A Rubber plunger 1
11 101.07-11 EEEEE E-ring 4 .
12 101.07-12 ISR A Plunger arm pin 1
13 101.07-13 Bl 5% gk Reverse feed magnet asm. 1
14 101.07-14 B Bk R AT R4 T Screw 15/64x28 L=12 2
15 101.07-15 HEhEI5E T 4R ET | Screw 3/16x28 L=9 1
16 101.07-16 EHELE Plunger spring 1
5 5, et
8.3% & &l
1 101.08-01 A Wiper asm. 1
2 101.08-02 4% STHA Wiper cover 1
3 101.08-03 TR 270 K B 86T Screw M3 1
4 101.08-04 TR 85T Hinge screw 1
5 101.08-05 o2 AL Nut 9/64x40 1
6 101.08-06 REAE NI Wiper link A 1
7 101.08-07 PR T Wiper link B 1
8 101.08-08 e E-ring 1
9 101.08-09 #ﬁﬁ%ﬁ@%ﬁ’ﬂ Wiper link B hinge screw 1
10 101.08-10 e BRRE Wiper hinge screw collar 1
11 101.08-11 (EZILTE=RIA S Wiper spring 1
12 101.08-12 e st f R £ Nut 11/64x40 1
13 101.08-13 Bt (L Wiper rubber A 1
14 | 101.08-14 Pl H 5L Wiper rubber B 1
15 | 101.08-15 TRER LR BR AR 1F Wiper solenoid 1
16 | 101.08-16 e Wiper solenoid shaft 1
17 101.08-17 ﬂ:f; Power switch 1
18 101.08-18 FLE Electric wire 1
19 101.08-19 FHRE 2-core cabtyre cord 1
20 | 101.08-20 RE A Wiper base asm 1
21 101.08-21 o5 48 £ Wiper link collar 1
22 101.08-22 HL LK B 9B 6T Screw 3
23 101.08-23 T pin contact 2
24 101.08-24 PRERAT Wiper 1
25 101.08-25 P AT E B URET Screw 9/64x40 L=5 1
26 | 101.08-26 HRETREE Wiper collar 1
27 101.08-27 PR IR 4 E-ring 1
28 101.08-28 i 2R AR 2 G 28 1 Wiper driving shaft asm 1
29 02-412280921-1 | ¥R 4k B % [ 48 £T Screw 3/16x28 L=9 2

.



9. BB
OIL LUBLICATION COMPONENTS

—

10 M a4
OIL RESERVOIR COMPONENTS

e e = eV




9. B

= =

s ¥ i £ R Description Lo ML

Ref. NO. Part NO. Qty Note
i+ ]102.09-01 BT Oil sight window 1
2 102.09-02 MEOME Rubber ring 1
3 102.09-03 b afemE Main shaft oil tube 1
4 02-412280623-1 | [l il & S 8BET Screw 3/16x28 L=6 1
5 102.09-05 =] 7 B g2 Oil felt presser 1
6 102.09-06 ] e A A Oil return tube asm 1
7 102.09-07 =] Holder 1
8 101.09-08 R EHh I 2R il wick 1
9 102.09-09 et h BT8R ET Oil adjusting screw 1
10 102.09-10 ERMERATE Spring 1
11 102.09-11 BERULTHE Oil tube 1
12 101.09-12 MERH Lubricating oil pump asm 1
13 101.09-13 MR LR Oil pump installing base 1
14 101.09-14 FHESZLS 0il pump 1
15 101.09-15 i Oil pump impeller 1
16 101.09-16 TR S ARET Screw D=3 L=10 3
o 101.09-17 WMES Lubricating oil pump cover 1
18 101.09-18 HEMFFER 0il pump impeller cover 1
19 101.09-19 ElRAEE Plunger 1
20 101.09-20 FEES Plunger spring 1
21 101.09-21 FEZENBAT Plunger screw 1
22 101.09-22 TRl E Hook driving shaft oil tube 1
23 101.09-23 MR LEEEET Screw M3 L=8 3
24 02-611401021-1 | SRAE & E4EET Screw 11/64x40 L=9.5 1
25 101.09-26 TR EREE Oil pump support,large 1
26 02-615281221-1 | {HZRIRET Screw 15/64x28 L=12 1
73] 101.09-28 i E L Rubber joint 1
28 102.09-37 LR AS IR ENFE Bobbin pulley 1
29 102.09-38 REEARIRFNFCRET Screw 2

», e
10 &3 H _

1 101.10-01 TH AL Qil reservoir asm 1
% 101.10-02 Wi Oil reservoir 1
3 101.10-03 i1 Oil reservoir gasket 1
4 101.10-04 PG R Rubber cushion 4
5 02-620240721-1 | HEMFLERET Screw 5/16x24 L=7 1
6 101.10-06 HeymFLERETORYE Rubber ring 1
7 101.10-07 $f FE BRI L [ R A Knee lifting rotating arm 1
8 101.10-08 XL Ia] gh i 41 Spring 1
9 101.10-09 6 HE R O 1 24 E-ring 10 1
10 101.10-10 i EMEEMATT L Vertical shaft fitting arm 1
11 101.10-11 BROAT 1T L 0B ET Screw 2
12 101.10-12 | B B AERR ALA T IR AR | Nut M6 2
13 101.10-13 L] ARBR AL 1T8EET | Screw M6 L=30 2
14 101.10-14 A o] Hh AR AR ET Screw M6 L=17.5 1
15 101.10-15 4 FE B Knee press cross shaft 1
16 101.10-16 BN Knee pan plate asm 1
1% 101.10-17 BT HE Knee pan plate cover i
18 101.10-18 PO Knee pan upright shaft 1
19 101.10-19 BT Knee pan plate rubber 1
20 101.10-20 BRI Knee pan plate 1
21 101.10-21 BRI L Knee pan plate support 1
o)) 101.10-22 RES: 3 Screw M6 L-12 1
23 101.10-23 15 FE R T 4 Knee lifter push rod 1

-37-




1.3 e SR EEF

THREAD STAND COMPONENTS

o

e e e e ————

12. M4

ACCESSORIES







